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Chemical ® Mechanical ® Metallography ® Corrosion Testing ® NDT Services

Test Report
Page1lof1
T.C. No. :A7115-A7119
Issued To. : SAMS BATH FIXTURES PVT LTD. Report Date :
Unit No.13 & 31,Sonal Industrial Estate,Pathak Road,Bhayandar (E), Thane-
401105
# Challan Ref. Date e
tDescription of Sample : Below mentioned Sample Received
#Specification P Test Started on
#PO NO./Date P Test Completed on :
#Qty. : 05 Nos.
HYDRO PRESSURE TEST Test Method : ASTM E1003 -13(2018)
Equipment: Compressor Pump with Pressure Dial Gauge 0 — 4000Psi Test performed on :
Dial Gauge ID.: CORR-36, Cal. Due Dt.:
CLIENT
i DESCRIPTION Marking REQD.PRESSURE Vs
No. : IN No.
Bar(psi)
1 Angle Valve (1/2") SAMS-AVSTICK-035 10(145.04) 1
2 PVC Connection Pipe(18") SAMS-PVCCP18-048 10(145.04) 1
3 Connection Pipe(18") SAMS-SSCCP18-051 10(145.04) 1
4 SS Tube(1Mtr) SAMS-SSTUB1IMTR-070 10(145.04) 1
5 Extention Nipple(2") SAMS-EXT-003 10(145.04) 1
Note : Pressure Holding Time 10 Sec.
Result : 1- No Leakage & No Pressure Drop Observed.
Remark: Satisfactory
¥HARXAXEND OF TEST REPORT******
] (
. al Pandey r. Munna Singh
Testing In-charge Lab Head -
Checked By Authorised signatory By
DISCLAIMER: DECISION RULE TO STATE THE CONFORMITY STATEMENT :
1. The reparteci test results related only to the sample(s) provided and tested. SIMPLE ACCEPTANCE RULE, as per IL;IRC_ G-8 : 2019,
2. The above sample(s) are notdrawn by the laboratory. i.e. Acceptance Limit (AL)= Tolerance Limit {“.‘}' Results v_vill be rounded off
3. The Labis notresponsible for any financial / legal liability arising out of any errors or omissions. appropriately and will be directly compared with the specification
4. This testreport cannot be reproduced either in partor in full without the written approval of the lab.
5. #information provided by customer.




ASIAN TESTING & INSPECTION SERVICES

Approved by Govt. Organizations & Third Party Inspection Agencies.

Unit No. 02 & 03, Near Ganesh Temple, Nevali Naka, Kalyan East, Ambarnath MIDC Road, Thane-421506 Maharashtra, India.
A N Email: asian.testinglab@yahoo.com Tel: +91 88509 19087 / 84259 16509 @ MSME-UDYAM Registration No:MH-33-0255108

A S |
Chemical ® Mechanicgl_® Metallography ® Corrosion Testing ® NDT Services
"FEST REPORYT Page 1.0f 1
Lab Ref.: A7115-1
Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
& Address : Unit No.13 & 31,Sonal Industrial Estate,Pathak .

Road,Bhayandar (E), Thane-401105
#Sample Description: Angle Valve
#Material Dimension 1/2"
#Marking SAMS-AVSTICK-035

Discipline : Mechanical
Group : Mechanical Properties of Metals

Salt Spray Test Test Method : ASTM B117:2018

) Result
Solution 5% Nacl Solution
PH of Solution 6.8-7.2
Temperature 35:FC
Duration 24 Hours

Loading Date
Unloading Date
Remarks The Corrosion has not seen on sample's Surface after testing

wessenennne:END OF REPORT.............

I A

ur.lﬁusnal Pandey
Testing In-charg r. Munna Singh
Lab Head -
Reviewed By . Authorised Signato
ATIS/FM/39 i Scope & Certificate
DISCLAIMER: DECISION RULE TO STATE THE CONFORMITY STATEMENT :
The reported test results related only to the sample(s) provided and tested. SIMPLE ACCEPTANCE RULE, as per ILAC G-8 : 2019, .
The above sample(s) are not drawn by the laboratory. i.e. Acceptance Limit (AL}= Tolerance Limit (TL), Results will be rounded off
appropriately and will be directly compared with the specification

The Lab is not responsible for any financial / legal liability arising out of any errors or omissions.
This test report cannot be reproduced either in part or in full without the written approval of the lab.

. #information provided by customer.
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S 1 AN Chemical ® Mechanical ® Metallography ® Corrosion Testing
TEST REPORT Page 1 of 1
ULR No.: TC1163224000002984F
Lab Ref.: A7116 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
& Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak

Road,Bhayandar (E),Thane-401105
#Sample Description: PVC Connection Pipe

#Specification : IS 319:2007 Gr. 1
#Material Dimension 18"
#Marking SAMS-PVCCP18-048

Discipline : Chemical
Group : Metal & Alloys

Spectro Chemical Analysis Test Date :
Equipment :Hitachi FM Expert Cal. Dt: Due Dt.:

Result Requirement Test Method
% Lead (Pb) 3.16 2.00-3.50 BS EN 15079 A2:2015
% Iron (Fe) 0.296 0.35 max. BS EN 15079 A2:2015
% Zinc (Zn) Remainder Remainder BS EN 15079 A2:2015
Remark: The above result(s) meets the specified requirements of IS 319:2007 Gr. 1 with respect to elements
analysed.

ssannssssnss END OF REPORT i.osiiensiis

IAFRPRAMEAT O

<
r. Murirfa Singh
Lab Head
TR Sty Scope & Certificate
ATIS/FM/39
DECISION RULE TOD STATE THE CONFORMITY STATEMENT :

gt SIMPLE ACCEPTANCE RULE, as per ILAC G-8 : 2019,

1. The reported test results related only to the sample(s) provided and tested. gl oot sy {T|:]_ DS ““" b. J—
B iyl appropriately and will be directly compared with the specification

i pons i i isi ofany errors or omissions.
Labis notres ible for any financial / legal liability arising out
TT:‘ias t:st‘report cannot be reproduced either in part or in full without the written approval of the lab.

. #information provided by customer.
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ASIAN TESTING & INSPECTION SERVICES

Approved by Govt. Organizations & Third Party Inspection Agencies.
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Chemical ® Mechanical @ ® i ing ® i
emica QFE':mca Metal!ﬁgi;aphy Corrosion Testing ® NDT %gr\éle

ST REPO gelotl
Lab Ref.: A7116-1 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on ;
& Address : Unit No.13 & 31,Sonal Industrial Estate,Pathak

Road,Bhayandar (E),Thane-401105
#Sample Description: PVC Connection Pipe

#Specification : IS 319:2007 Gr. 1
#Material Dimension 18"
#Marking SAMS-PVCCP18-048
Spectro Chemical Analysis Test Date :
Equipment :Hitachi FM Expert Cal. Dt: Due Dt.:
Result Requirement
%Copper (Cu) 56.05 56.00-59.00

Remark: The above result(s) meets the specified requirements of IS 319:2007 Gr. 1 with respect to Copper.

...... <.esei: END OF REPORT....cccc0nuee
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Kushal Pandey
r. Munna Singh
= Lab Head
Reviewed By
Authorised Signatory Scope & Certificate
ATIS/FM/39
DISCLAIMER: DECISION RULE TO STATE THE CONFORMITY STATEMENT :
1. The reported test results related only to the sample(s) provided and tested. SIMPLE ACCEPTANCE RULE, as per ILAC G-8 : 2019,
2. The above sample(s) are notdrawn by the laboratory. i.e. Acceptance Limit (AL)= Tolerance Limit (TL), Resuits will be rounded off
3. The Labis notresponsible for any financial / legal liability arising out of any errors or omissions. appropriately and will be directly compared with the specification
4. Thistestreportcannotbe reproduced eitherin part or in full without the written ap proval of the lab.
5. #information provided by customer.
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Approved by Third Party Inspection Agencies. S
Unit No. 02 & 03, Near Ganesh Temple, Nevali Naka, Kalyan East, Ambamath MIDC Road, Thane-421506 Maharashtra, India. M
Email asian testinglab@yahoo.com Tel; +01 88509 19087 / 84259 16500 ® MSME-UDYAM Registration No:MH-33-0255108 -~ N3
ASIAN KN
Chemical ® Mechanical ® Metallography ® Corrosion Testing '-‘5;.:“|”'.u\‘ £ 11855
TEST REPORT Page 1 of 1
ULR No.: TC1163224000002985F
Lab Ref.: A7117 Report Date :
;u:tdt;mer I\-Iame Mf.s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
ress: Unit No.13 & 31,Sonal Industrial Estate, Pathak
Road,Bhayandar (E),Thane-401105
#Sample Description: Connection Pipe
#Specification : IS 319:2007 Gr. 1
#Material Dimension 18"
#Marking SAMS-55CCP18-051

Discipline : Chemical
Group : Metal & Alloys

Spectro Chemical Analysis Test Date :
Equipment :Hitachi FM Expert Cal. Dt: Due Dt.:
Result Requirement Test Method
% Lead (Pb) 3.12 2.00-3.50 BS EN 15079 A2:2015
% Iron (Fe) 0.278 0.35 max. BS EN 15079 A2:2015
% Zinc (Zn) Remainder Remainder BS EN 15079 A2:2015
Rer?ark;The above result(s) meets the specified requirements of IS 319:2007 Gr. 1 with respect to elements
analysed.

cosssesennsss END OF REPORT ..cuvanis v,
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c
Mr. \Kushal Pandey
9! r. Munna Singh
: Lab Head
- Reviewed By
[ . =
Authorised Signator
ATIS/FM/39 ¢ Y Scope & Certificate
DISCLAIMER DECISION RULE TO STATE THE CONFORMITY STATEMENT :
: ACCEPTANCE RULE, as per ILAC G-8 : 2019,
The thOﬂld i '")UHI ;‘::;l;::;:af l:l:::nm:; ok ﬁ(l:.n:tseptancn Limit (AL)= Tohnf:u Limit (TL), Results will In rounded off

ULt Y : appropriately and will be directly compared with the specification

. The Lab is not responsible for any financial / legal liability arising out of any errors or omissions.
This test report cannot be reproduced either in part or in full without the written approval of the lab.

. #information provided by customer.
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ASIAN TESTING & INSPECTION SERVICES
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A S : : :
x ; Services
Chemical ® Mech é. Metallography ® Corrosion Testing @ NDT
TEST REPORT Page 10f1
Lab Ref.: A7117-1 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
& Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak

Road,Bhayandar (E),Thane-401105
#Sample Description: Connection Pipe

#Specification : IS 319:2007 Gr. 1
#Material Dimension 18"
ffMarking SAMS-SSCCP18-051
Spectro Chemical Analysis Test Date :
Equipment :Hitachi FM Expert Cal. Dt: Due Dt.:
Result Requirement
“%Copper (Cu) 56.17 56.00-59.00

Remark: The above result(s) meets the specified requirements of IS 319:2007 Gr, 1 with respect to Copper .

......... «::END OF REPORT ..ovvusvs i,
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&i’u:hal sty . Munna Singh
"' : Lab Head -

- A rised Signato
ATIS/FM/39 Reviewed By uthorised Sig ry Scope & Certiﬂcate
DECISION RULE TO STATE THE CONFORMITY STATEMENT :
0|5CLA|MER SIMPLE ACCEPTANCE RULE, as per lLAC_ G-8 : 2019,
The reported test results related only to the sample(s) provided and tested. e e s {Tl__), - vé" h? N—
L iponthis s orlpmnisdnty e appropriately and will be directly compared with the specification

hility arising out of any errors or omissions.
Lab is not responsible for any financial / legal lia
1:?5 test report t:a?'lnol be reproduced either in part or in full without the written approval ofthe lab.

. #information provided by customer.
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Unit No. 02 & 03, Near Ganesh Temple, Nevali Naka, Kalyan East, Ambamath MIDC Road, Thane-421506 Maharashtra, India. %
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A SIAN Chemical ® Mechanical ® Metallography ® Corrosion Testing ’ff,;m\\.\‘
TEST REPORT Page 1of 1
ULR No.: TC1163224000002986F
Lab Ref.: A7118 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
& Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak

Road,Bhayandar (E),Thane-401105
#Sample Description: SS Tube

#Specification : IS 319:2007 Gr. 1
#Material Dimension 1Mtr
#Marking SAMS-SSTUBIMTR-070

Discipline : Chemical
Group : Metal & Alloys

Spectro Chemical Analysis Test Date:
Equipment :Hitachi FM Expert Cal. Dt: Due Dt.: __

Result Requirement Test Method
% Lead (Pb) 3.48 2.00-3.50 BS EN 15079 A2:2015
% Iron (Fe) 0.290 0.35 max, BS EN 15079 A2:2015
% Zinc (Zn) Remainder Remainder BS EN 15079 A2:2015

Remark: The above result(s) meets the specified requirements of IS 319:2007 Gr. 1 with respect to elements

analysed.

wnnranns END OF REPORT...0c0i0i0e.
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Mr. Kushal Pandey
Testing In-charge

Reviewed By

ATIS/FM/39

AT

\ (

Mr. Mirfna Singh
Lab Head

Authorised Signatory

Scope & Certificate

DISCLAIMER: .
1. Thereported test results related only to the ple(s) provided and tested.
s) are notdrawn by the laboratory. .
i‘ ¥m i::‘;: : ztmf;’sh;oisibla for any financial / legal liability arising out of any errors or om;sslonsl.a .
4: This test report cannot be reproduced eitherin partor in full without the written approval of the lab.

5. #information provided by customer.

DECISION RULE TO STATE THE CONFORMITY STATEMENT :

SIMPLE ACCEPTANCE RULE, as per ILAC G-8 : 2019,
i.e. Acceptance Limit (AL)= Tolerance Limit (TL), Results will be rounded off

appropriately and wiil be directly compared with the specification
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A S
Chemical ® Mechanicgl ® Metallography ® Corrosion Testing ® NDT Services
"TEST REPORT Page 10f1
Lab Ref.: A7118-1 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
& Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak

Road,Bhayandar (E),Thane-401105
#Sample Description: SS Tube

#Specification : IS 319:2007 Gr. 1

#Material Dimension 1IMtr

fiMarking SAMS-S5TUBIMTR-070

Spectro Chemical Analysis TestDate :
Equipment :Hitachi FM Expert Cal, Dt: Due Dt.:

N Result Requirement
%Copper (Cu) 56.83 56.00-59.00

Remark: The above result(s) meets the specified requirements of IS 319:2007 Gr. 1 with respect to Copper.

—
wessssrsssEND OF REPORT ccvverr.n. ———
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@ [x] K Kushal Pandey &
: Testing In-charge .
Mr. Munna Singh

Reviewed By Lab Head

vy Authorised Signatory
ATIS/FM/39 Scope & Certificate

: DECISION RULE TO STATE THE CONFORMITY STATEMENT :
DISCLAIMER: SIMPLE ACCEPTANCE RULE, as per ILAC G-8 : 2019,

. The reported test resulis related only to the sample(s) provided and tested. )
0 . i.e. Acceptance Limit (AL)= Tolerance Limit {(TL), Resuits will be rounded off

1

2. The above sample(s) are not drawn by the laboratory. o f : - : e
3. The Labis notresponsible for any financial / legal liability arising out of any errors or omissions. appropriately and will be directly compared with the specification
4. This testreport cannot be reproduced either in part or in full without the written approval of the lab.

5. #information provided by customer.
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A
Chemical ® Mecblaggsjr. Metallography ® Corrosion Testing ® NDT Services
REPO%‘F Page 1 of 1
Lab Ref.: A7119-1 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD, Sample Received on ;
& Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak
Road,Bhayandar (E), Thane-401105
#Sample Description: Extention Nipple
#Material Dimension 2"
#Marking SAMS-EXT-003
Discipline : Mechanical
Group : Mechanical Properties of Metals
Destructive Test Test Date :
Result
Destruction By Hammer
Angle of Destruction Closed
Observation No cracks and no rupture found. —
e F e
Remark Satisfactory —_—
—
ssssssassnnsss END OF REPORT...oc0runee. —
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Ersm | 4
. Kushal Pandey Munna Singh
g Testing In-charge " Lab Head
ORCE. o _ —
Reviewed By . Authorised Signatory P,
ATIS/FM/39 Scope & Certificate
I———— DECISION RULE TO STATE THE CONFORMITY STATEMENT :
: C G-8:2019,
1. Thereported testresuits related ongtz:hf iaomﬂia(sj provided and tested. isLM:::’Eeﬁt{ﬁE:I?:g (E,AEtiL“FéIZ:a?\Z;III:?miI (TL), Results will be rounded off
L The el ntvenonsl oty nincel g ity aisng outof ryrrors rmissons. | pproptelyand i b Gl compared il specicqon
4. This test report cannot be reproduced either in part or in full without the written approval of the lab.
5. #information provided by customer.




